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r *<F70, H70 AND J70 ROTARY TILLER + = - S
.-' s .-. ) . ~ N ' ) ' ' :
i - ROTARY TILLER ASSEMBLY A
REF, PART.NO. . - .. - DESCRIPTION e o~ . REQD
1 .C .14668 -  “SHAFT -tiller (Includes sprocket) . .. ....... ... 200 ... PO 1
2 . *C” 14100 . " HOUSING - tiller, rlghthand.‘ ....... el e T
3 Cco 101 " 'HOUSING - tiller, lefthand <. . ... e i T AU 1
4- - : " CHAIN, roller, 56 links No. 50 roller (FTG and H?G) IR o
‘ ) 4 _ CHAIN USE:: - '
S B 12474 J CHAIN.- lka\#\Io'. 50 roller chain
. B 12477+ .7 CHAIN - 8dinks Nee. 50 roller chain . T .
- B~ 12506  LINK - connecting No, 50 rotler chain - T B . ‘
' B . .i2506 . . LINK - offset No. 50 roller ¢hain ' s A
£ B~ 12507 . LINK - roller No. 50 roller chain ‘ : '
. B 12508 LOCK SPRING CLIPS - (Pkg. of 25) for No. 50 roller chain 8o
5 c 12523 SPROCKET - drivé No. 50, 11.tooth {w/setscrew) (F?O and H70). e
6 C 12515 UGASKET - tillerhousing. ..o vv e e -
7- C. 10405 . BEARING- tillershaft............. e S Ce
B} B . 18329 COLLAR -w/setscrew. . . ..., ,....... e e s -
; g '+ 113 219 BOLT.-3¢8" x 2" NChex 2P, .. ... ...... Cooloa o T
10° 132- 47 © PIN:cotter. . e e e
117 .. C 2188Q. CPIN-clevis /16 x 2212 L L e
12 c 14070 BEARING - needle, motor shaft......0............. SN SR
13 C 14107 ' BEARING - needle, motor shaft. .. .. .. ... ...

_
Fel
L]
N
b
L

43 PLUG - housmg 3/8" NPT stotted headless..:.. o

612 CAP SCREW - 3/8" x 3/4” NCsockethead ST
114917 SHIELD - diller. .. ....0. ... " .. .., CoL T

o C 114577 BRACKET - angle mounting, . ........... U

18 EERAAE 517, BOLTY - 1/2" x 17 rd._hd. square neck NC ZP -y

12" 120+ 105 2 NUT- 12" NChex ZP .. . ... .. . ...t .

20,0 - 192- . 23 © LOCKWASHER - 1/2"2ZF ... . .0 ... .....
27 G ' 14568 © L PIN drawhar ., . S T .

22 CC-14837° HITCH-diller T . . o P

23 .G, 12528 TINE - retaiding. . - oL . :
-.24 " 113- 208 ° BOLT.3/87 x1'|/4 NG hex zp
.25 129- 103, NUT - 38" NChex ZP ... ~*
S 36 92 L2 . LOCKWASHER : 3/8" 2P | /f e Lo

I
x

o
DO
-—

R oo = RPTI ) A Py B =~ o A RO N

27 . C 14672 - - DRAG - tiller shield
2 . C 14918 B SHIELD - extension . ... .0, ... .. s . N
29 . C. 714623 .- DRAG  extension .... .. . .
w30 ©195- 524 . WASHER 3/8plan. . o P ey
. ..31 - - 132- 308-.° . PIN-cotter 3/32" x 3/4""ZP
S320 . . 13 -2 BOLT (51167 x 3447 NC hex ZP
33 o192 o200 LOCKWASHER - 516" . . . .° LTy N
34 129- 1022 NUT-5/16" NC hex ZP.
35 111- 202 BOLT - 5/16"" 3/4" Ra. Hd. square neci-'
36 13- 440 . BOLT 71/2" x 4.1/4" NChex ZP: : ‘ . Lot
37 C 22613 . SPROCKET drive No. 50, 13tooth[w/setscrew} u701... e
38 NSS - - .CHAIN - roller, 57 links {J70) Use::
. B 12474 CHAIN - roller, 50 links No SO(mc'ludes conr,uector)
. : 0O ., 2032FH "CHAIN - roiler 7 links No. 50 (includes connector'}_ - .
' B 12505 . CONNECTOR-No.50....... . s
B 12506 - . OFFSET-No 50..... P .
321 - 4381 - DECAL - "Warming Spinning Blade™ ... . .o
321° 18717 DECAL-"CASE" .. ~............ e Ve ey -
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PART NO.
C 14674 -
- c,. 14877
C 14669
C 14867
C - 13833..
C 13834
129- 103
1920 21
113- . 208

P

HUB - left outside . . . . . o S SR \

" HUB - right outside . . . ... .:...... P I
STINE TGNt .« L e e e e .. 12

F70,H70 AND J70 ROTARY TILLER  * R A
ROTARY TILLER TINE ASSEMBLY -
.-k . t 1 i . .I " K ‘- ‘, | N . ‘ ‘
CDESCRIPTION. - - M - - " gegq), -

u

EXTENSION - shaft ... " ' ‘ - PR X

HUB - right inside ... . ... s . 1)

TINE - left, .. ... e S e 12°

"NUT:3/8" NChex ZP'.......... .. . T 24

LOCKWASHER -3/8” ZP. ... ... .. ... biuliliin... . L. 24
BOLT - 3/8" x 1-1/2"NChex'ZP¥. " .. ..., 2. .. e 24
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S B T F‘iUH?OANDJ'iORDTARYTILLER .. e /-

F70TILLERHYDRAULICSYST'EM S

T S . L S + ' REF. .. PARTNO.. . o DESCFIIPTIDN ol A _REO‘ !
- ' ‘ ‘ - 1 - C 14 MOTOH hydraulic, (Repalrs see page 11} e A M ," D
) 2 A’ 7028 - - GASKET - hydraulic oiotor . ......t..... S SRUURUPTI A
- . 3 - € 14676 . HOSE - hydraulic metor to valye ubes,....... e e P e 2 -
o 4 . . 218 5251+ ' ADAPTER- unlbn%" “O".ringx 1/2"NPT. ..., PO S-d b
. AT - 218 - 5007 . _ “Q” RING - 5/8"¥or 218-5251 fitting*...... e 2 L
5 C ~ 16463 " « HOSE-pumptovalve .i..:....0 ... ...... P ) ‘
6" C 14588 TUBE - tractor valve to tiller'vawe. . . . .. E T L g
.7 C . 14687  * ; TUBE' tiller valve t0 MOTOr tUBE. .. . \v e v ol ot eeaenan i | o1
8 ~C 14586 . fTUBE tillzr valve to mator tube, .. 0. ... .. R P L
] 218° 445 i FITTING - straight (1/2" NPT x 578" tube}. . .............. PO e 2
10 © 218 . 494 ' ELBOW.- 90° 3/4" NPT x 6/8" wbel........... P v 2
1" 218, 911 - UNION - adapter 1/2" NPT x 1/2" NPT, .. ... ... e lpe e e o 20 :
S c’ 14889-. " BRACKET-tubelower.... ........... e UL
13 - C 14890 ' BRACKET - tubeupper. . . ..., ... U ST a1 ?
: N

. 113 .37 - BOLT-1/4"x3/4"NChexZP.. ./ ... :..... DTN
12977 101 ./ NUT- 174" NChex ZP .0, . R SRR
©192. 19 LOCKWASHER - 1/4" 2P .. ... ... e R

113 . .206 1 = BOLT-3/8"x3/4"NChex ZP . ... ... .c....... A

2
2
9.
to. B R I e, . -4
192-- 21 ;’J ~ LOCKWASHER -3/872ZP........... e A ... .8 /
C ' 14279/ ' . SUPPORT - tlfleryalve..:.'.......::-.ﬁ..-..‘.- ...................... co1

2

2

1

1

5

2

[ Y
oo ~m I

13- 207 0 BOUT-3/B"x 1" NChex ZP. . .o s e, AT
126.. .103 NUT - 3/8" NC hex ZP.

e 145720 - BRACKET valve mounting (used on Model 444 only)

C 14772 '+ VALVE- tiller control (Repairs page J1h......... Ve Lo fe
1965 524 WASHER - 3/8" plain ............ U e

"KO 234380 BOLT- specra1 3/8" x 1- 13732

. -
.
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- F70, H70 AND J70 ROTARY TILLER. ' 1 -
F70 ROTAR,Y-,TI_LLEFI HYDRAULIC MOTOR
REF. ' PART NO. i DESCRIPT[ON ' o . ' REQD
1 C 14781 MOTOR hydrauhc ........................................... 1
2 166- ~ 524~ SCREW - ferry cap 5/16" x 7/8" NF ...................... P |
3 138- 134 PIN - roll 1747 X 170 et cell RN 4
4 'NSS . . SEAL- o.HSee Ref. 26) . ......... e N, 1
5 C 14785 + PLATE-mounting .. .........0...... bae e I YN 1
6 , 'Ns§ & .- WASHER - back “up(See Ref, 261 .. ..., . .. e f 1
7 NSS | QUAD RING - mountmg plate (See Ref. 26) %t e 1
8 NSS - 0" RING - mounting plate (See Ref. 26) . % ........ e P |
‘9 Ty A 72030 RACE - outputshaft....;............,Z........‘ ....... IR
10 SA 720317 "BEARING-thrust ... ..oeoin il e, i 2,
- C 14780 SHAFT, AND HOUSING ASSEMBLY {Consusts of items 11 and 12} 1
11 ' . NSS- "~ SHAFT -output (Order C14789}. ... .... . ..... A -
12 NSS - . HOUSING - (Order C14789} r=]f‘w‘ RN neea T
13 126 24 © . KEY'-Woodruff 1" x 174" ... ...... P
C 14 £ 13973 ‘SPACER - outputshaft.} ... .... D TN
15 C 13961 COUPLlNG drive ... ... e il i
16 C 13962 SPACER - drive coupling, . . ..% o ooe i 1
17 . A 72034 % PLUG - hOUSIRG. .+ v yveeen ot e N e e
18 NSS ~'0” RING - housing plug. (See Ref, 26) ... PR ﬁ '
19 . T 'NSS . “O""RING - housing to spacer plate’ (See Ref. 26} ... .............. L
20 NSS T Q" RING - spacer plate and end cap, (See Ref.26) ....:....... ... o2
21 C 14301 WASHER -endcap......0...... .0, e Lo 7
22 - . 166- 528 SCREW - ferry cap 5/’16"x 1-3/4" NF ..... I e Soeede 7
' “C 14782 CKIT -geroler, oo SO 1
23 O NSS - HOUSING - geroler......... e P T
24 NSS > GEROLER...... ..... L P 1
25 NSS ROLLER. .« .. i ‘6
» 26, . 'C T 14787 KIT -0 ring and seal [Includes itemns 4, 6, 7 8, ‘L8 19 20 and 21) ..... 1
27 C 14783 " CCAP-end. ... ... . i TR 1
28 "G 14784 PLATE ~spacer .....0........... e e e 1
‘ F70 ROTAHY TILLER. HYDRAULIC CONTRGL VALVE
1 o .14772 VALVE - tiller control . . ... .0 0 o e 1
2 c’' 11891 SEAL - U-CUP .« oo e .2,
3 1322 6 . PIN - cotter 1/16" x 5/8". ....0........ S P
4 - 36627 . PIN-handle. .......... . N Sl
5° “C 1465) BRACKET - handle . . . . .. T e A
6 71-° . 410 . . SCREW- 1/4" % 5/8" NC fllllster head..‘.‘.,...,....“: ........ e 02 .
7 92- 4:- LOCKWASHER - 1/4°¢ .. ... ... .. 7. ... L ooal.. 3
'8 NSS " BODY AND SPOOL ASSEMBLY (Order 01477:21 ........... L
g ¢ 11895 ADAPTER-spool. ,.......... e Sl e Con 1
io - 95 4 WASHER - plain1/4" . ...\ .0 L e PR
11 75 48 - .. SCREW- 1/4" % 1/2 rd; hd. machine, . ... ... ... . .... e N
12 C 11893 BONNET - detent ., vt uus ool e e ae s 1
13 c 11901 - CPIN - detent. oL e e 1
14 . Cc 11892 SPRING - detent.......... PR el e . 1
15 -C 11886 WASHER - detent spring......... e SR e o
6. . C 11887 CAP - detent .. ... ................ AU e PO
7. 169- 108 SCREW - bonnet 8-32 x 2- 174" fillister head ...................... 4
187 .C 14280° LEVER -valve. .. ... ool n i i D I
19 . Y 221 B42 PLUG - relief 3/8" NPT, .. ......... e M 1.
20 195- 515 WASHER -relief .. ......0. 00, T e P 2
21 . O 4458CS. CSPRING-relief. .. ... 1
22 C 14327 SPACER-noTeltelf ... .0 . .oty IR
23 211-° - 11 "BALL -relief 3/8". ... ... .. PR U D ‘- "1
24 C .11896 SEAT -pelief ... .0 ... .. e e e T
25 AT 27891 . “O"'RING - refief seat. ... . ... e ey e e
' 26 A 37247 KNOB - hand throttle ... ...... .. ......... R e
27 ¢ 1212r - BUSHING -nylon . . ... ........ e T 1

June 1977 -




X 2 ' . / ) T ) ‘ ‘. . t
TR . Lo . F70, H70AND370 ROTAHYTILLEFI . _ N
. C24695 HYDRAUL!C MOTOR .
o CHAR-LYNN NO; 103-1267-007 o
REE. . PARTNO. -~ | 'DESGRIPTION = . . = . - " REQ'D
. . A '701'28 o GAS}(ET hyd mator to tiller housing e . e 1
e * 24695 . MOTOR -hydraulicdrive. . .. ..o oo iee e e, P A
2 166" 528 . SCREW - 5/16"": 24 NF, 12 pt. flange e T R 7
3 S 221680 GEROLER ASSEMBLY ... aree i S
. 4 . §  o4m46" - COUPLING - dnve..:....'..;.'...:...,...u .................... 1
B S -108176 . SPACER - coupling, rear....r.l... ........ P S S "1
B S 108178  *  CAP-end.............. P e OO 1
7 S 108B184° PLATE - spacer .................... e e 1T
-8 ~H 315724 " PLATE -mounting s, 0. .. ovon..oio. fe e e 1
9 $° 108186 | _RACE Bearing. ... ... T e e T
.10 - C 24696 o U SHAFT-output .. ... ...l C e RS SR 1
11 'S 108188 - _°-  HOUSING....... G R e e 1
12 -'S 108189 " .« -. ' BEARING - thrust, needle. .. ........... LR 1
13, . .186- 524 | . SCREW-5/16"-24 NF, 12pt. ﬂange et e o1
14 o192 - 22,  LOCKWASHER - 5/16" ... .... NSNS S e T
15 C 13965 SEAL - 0" ring3 x 1/16" . ..... SO R AT SR
16 S0 108190 " - SEAL-Shaft......i.viilee e PR S 1
. 17 A -H0825 . . SEAL-"O"ring1/2"x 116" ... ......." e e o1
18 S 94863 .. . SEAL-"0"ring3.775x .070........ ST s e 2
19 . A 17528 SEAL-"@"ring............. A P D 1
20 H 757550 . © .+ SEAL-dust........... AP 1 -
21 0 A ¢ 72034 PLUG - housing. . ... .............: S U
22 -~ S 108180 PLUG ASSEMBLY - includes “0O" L P S
23 - 126 24 . KEY Woodruff 1" x 1,*4".' ................................... 1
. * a. ' "
i
| ) .
, _ ‘ : .
L H70 AND J70 TILLER HYDRAULIC SYSTEMS
E 1 T 24695 | MOTOR - hydraulic drive {repairs above} . ..... o ) ....... sl
v 1 . N5S ) ~MOTOR - hydraulic diive {repairs page 18y .. ... .. S L 1
! 2 C . 14676 - . HOSE-hyd. motor to valve tubes. ... .:............. [P 2
3 218- 5251, FITTINGS - union 7/8" 0" ring % /2 NPT......... e 2
4 218 5007 . "D™RING- 5/8"for 218-5251 fitting. ....... e L2 :
5 L 218 911 . FITTING - union 12 NPT x 1/27 NPTAHTG) <. .0 oo i 2 %
LY
a
1_ . » l “ -,
b
9
- 4
f ¥ I 4
: Printed in US.A. .- - o L Lune1977




~

. | . . .4

' REF- . PARTNO. ' .. " ' 'DESCRIPTION \ e e

12 C 13862 -~ . SPACER - coupling, rear,

13 . NS§S . ~ SEAT - ball.

47 € 17381 ¢ HOUSING. ..., .seeeeennnsnn, e, e
18 . C 14784 ° . PLATE-spacer......... '

21 C 14782 KIT - geroler ‘ . ' S

24 NS$° - "ROLLER.:

.32 . NSs- | . WASHER -seal
33 - NSS - . : 'SEAL- 0" ring .

70, H70 AND Jiu ROTARY TILLER

UEPPEE H70 AND J70 ROTARY T]LLER HYDRAUUC MOTOH C17288 ;
' CHAR LYNN NO 6356—48 (USE 024695 FOB SERVICE] o

o

*

1 NSS MOTOR - hydrauhc drive, lQrder CAB85). . ..t e .
2 A 70128 .. . GASKET. hyd. motor to trller housing e e e vu P -
3 166- - 524 SCREW - ferry cap 5/16 x 7/8” . ... o R S S
4 192. 22 LOCKWASHER - 6/16" internal’ tooth .......... O
5 . £ 14785. . PLATE - MOUNTING . ..o e eeeeee s ennae ot rnn e anseenaea s ens
B Y138 134 PIN - rofl /4 x 1",
7 C 17349 BEARING - thrust, .
8

g

C 17342 SHAFT -output ... ..ol s SIS A

T T T I T L N R R R N ]

126- 24 KEY - woadruff 1 X 1/4” . e U -

100 .- C 139737 - - ‘SF'ACEH coupling. : AR : .
11 - ¢ - 13061, " COUPLING - drive ... . .": . .

A ..43587 .RETAlNERASSEMBLY"éi%e'ckbau:'.:'_'.'.'.','.'.:'.'.'.'.'.'.'.'.:','.'.'...:
14 -+ NSS . . - ‘.,‘fBAtL...;:::-::::'.:':-:‘::‘:':t::::::::::‘:::::::::::j.:j::::_

15" 'NSS : " SPRING, ..... e e
16 NSS . RETAINER

A I A S R N ]

R E Mmoo Serrn s
20 - 186-° 528 . SCREW - ferry cap 5/16x13/4"' ......... vr

................................................

22 NSS . HOUSING. ....... e
23 NSS , CUGBROLER e
‘25 . . ¢, 17852 . _ . KIT- hushingand ball ,.......
26 NSS . " . BUSHING
27 NSS o BALL .. ¢ s _
28 - €. 17851 KIT - sleeve and pin ... .. . . e e e
28 - NSS ; - SLEEVE...... S e o '

30 . NSS- o “PIN.. § ‘ »

31 C o 17356 D OKIT - seal and "0 ring".

.............................

...............................................

1}

1.
4
T
1
1
1
1
1
1
2
2
2
2
1
i
1
7
1
1
1
6
1
1
1
1
1
i
1
7
4

34 NSS - SEAL-oll N ' L s

35 . NSS... .. © WASHER - back up*... . ... ..... PO A e
36 NSS - .. | SEAL-quadring....... R S TR
37° © . NS§ "~ SEAL-"0'ring :

3  Nss . SEAL-"0"ring...’
39 " NSS " .SEAL - 0" ring

RY wd == b o =3

<
N 1
' "
<, T
: i
- -
”~ -
z .
-
e »
E
a— -
Ly
EH
:
+
2
.
- o
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PAGE : 'REF. : : PAG§ " REF. . PART .~ PAGE  REF.
NO. ¢ NO:.. %" NO: ; NO, NO. NO. NO:- NO.."
36627 1 4 .~ C o, 14837 | 7 5§ . 22 61-. . 612 .~ 5 - 1627 v
A 17528° ' 13 2 19 €'~ 14851 < 11, 5 71-. 410 11 6
A o2789f. 1K 25 . C 7 -14667 3T 4 P75 48 1M
A -30825. 138 .17 c” 14668' : B .01 92 ~p4 o 11 7
A T 37247 . 28 C 14668 7.3} -85 4 T n,. o -
LA 43587 15 y c 14672 -, 5. .27 ‘;1]3 -,& MR- A L
- A. 70128 -9 2 " C 14674 7o -t Jm2t. . 5 L 38
A 70128 13 C 8676 A9 3 | - B17 ., & 18
A’ 70128 . - 15 -27) +C . 14676 13 2. 13- 102 5. 5’ 32
CA 72030 -~ .11. gf |- € .'; 14677 . 7 2 |Tfma o208 e 1L
A 22031 1w o CoYo 14772 9, . 231 nasa 207 -0 U9, 20 Y
A . 72034 P4 E N FA C 14772 1 1 f13- . - 208 5.: 24 \
A - . 72034 x13 - 21 ¢ NLELTIFNE I 1T | wn3- . 208 T g,
B- 12474 - = .- 5 - 1. .£ \1478] ~ =2 1 - 113 219 - 5 & ]
"B 12474 - > B c 14782 AT oy 3 a0, 5 36
B 12477 (.0 5 " C 14782 5. 210 |z - 24 11 13, -
B 212505 .. 5 ~C 14783 7 11 27 ©126- .. 24 - 13- .23
B . 12505 5 b e 14783 0 B 49 | 126 £+ 24 AR L9
B . 12806, 5 & c 14784 1 . 28 120: % .m0 £9 15 .
8 12508 - . 5 2ok e 1478 405 18«4 120 . L1020 ., B 3474
8 12507 5 S N - LY/ - SR | B 5 120. 4 103+ -~ 6 25
8 12608 5 oo T 14785 15- .~ & 129: % 1037 7 7
8 18329 ‘s 8 |7 ¢C 14787 11°. 28 129 7 108 9 .. .21
C 10405 5 . 7 o 14789. 1 - ¥129- 106 - ..~ B 19°7
o 11451 5 .17, ol 14889 8 12 . 1 132 ‘6 <, 1 A
C 11886 S LIRSS 1o C + 14890 9 .13 ] 132 47~ 5 . 10"
- C . 11887 1L 18 C | 14917 550 M6 7132 308 5.7 3
S C 11891 - B - Cooowes [ F . 28w 1380 0134 11 '3
c 11892, .- 11 14 c ‘16463" Ton8 5 138-; 134 .15 ; 8 <
Ko 11803 (RIS 2 C S17341 s o175t | oest T s L RN S
T 11895 11 9-.}..¢c - 742, 15 . g, | 6B 524 =137 3.
c: 11896 . 11 24 | SFc T 173490 15 0 70 166- - 524 T . 15 - . &
C. 11901 . 110 a3} €. . 47356 % . T 3i 166 - 528 .11 22
C 12127 . A 27 .C o oc.178s1 ) 1B, T28 /166- 528 . a3 ¢ .2
e 12515’ ‘5. 8. ' C 17862° 15 25+ |766 . B28.% 1. 207 .
c: 12523 5. 5 . € 21660 5 1f e ,16,9 108 mo. 17
C+. . 12528 «5 .23, | ¢ 20813, 5. 37 of ‘192 o M& c9- 18 .
c 13833 7 5 | ¢ 24895, 13 1 jez. . -0 B 33
C 43834 7 6 |. c. 24685 - 13 . 1 > 192 21 . B 5260
c. ~'13e81 % - |-Sc. 2408, 130 fqo | 19 . 2 7 &8 ¥
¢ v 13961 15 .11 ] - H - 315721 “13t 0 T | 1927 2 9. 18
c 13962 o1 167 | . H- 757558 i3 - 20 192. 22 13-¢ 14 .
T C 13962 15 12| ko 234380 e .9° ‘b5 _| 192 22> .18 4
. € .139%5 - 113 15 0. 2032-FH -5 192 23 A 20 '
C 13973 o, 14 0 _' 4458-CS 11 21 +195., 815, 11 . 20
- C 13973 15 . 10 S . . .'94546 .13 4+ 185 524 ; "B L300 -
C 14070 5 12 -8 © 94563 - 13 18 198-~ 524/ - 9°7 24,
-C 14100, .. . 5- " 2. & 108176 - 13 5. M-y 1A 23
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'MODEL DESIGNATION

I's

"J72 Rotary Tiller

“

. J72 'ROTARY TILLER
<7 - PRIOR TO S/N P30509
FOR 210 COMPACT TRACTORS

‘Bearings; Tiller Case... . .. 13 .7 C12

Belts ... ...vvveniiyennnnnnas o 17 ...D2

S . * Frame, Hitch 1. .. ..., IR ] ca .

e v GearBox.....l........... A ) .C10 . T
. . " 'Guards ...... e 17 D2 :

_ - Hitgh, Tiller ....... DO 7 ) SR
. Hotsing, Tifler.,........ ceee. o713 ct2 o
* ~ Lever, Clutch. ... ... cepeens _ b B o T )
Lever, Lift ....... e S0 B - Ca
‘Pulleysand‘ldlers.‘ ............ .o a . .C8
Shaft, Tine' & .. ... ...n...... .13 . C12
.. _ Shield, Tine-.. . -....... e . 13 c12 . " oy o
Y Sprockets, Tiler Housing ... . 13 .. C12. BRI ' o
.. Tines, Tiller.. ... .......... AR - T o I - T
. NOTE: See.grid A2 for - . e
' F70, H70; J70 Tiller R
NOTE: See grid E2 for - . - S . "" o g
J72 Tiller P.I.N. P30509 and after = .- N em
NOTE: Seagrid G2for -~ =+ - o
©.J74 Tiller . ST T
r" 1 &,ﬁ
.\ ' . . ) N
.\:“ ) , ' t ’
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© 195
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_PART NO.
19303 |

19162

19388 -

19389
549
< 106
310

545 .

306
19501
105

23

106

19612

M
19385

19382
19530
15671,
417
23

- 533

' Printed in US.A.

“

CASE MODEL J-72 ROTARY TILLER |

3

" FRAME AND LEVERS - . ;.

8

’

DESCRIPTION

FRAME - tiller hitch. . . . . oo 0o .. .. S R S AU

LEVER - idigr armi . . .

‘BUSHING - bearing .~ ) |
: ‘BUSHING - bearing . ... .. . ... e e e e 1.

WASHER.- 7/8" plain -
- WASHER - plain . .- .

PIN - cotter 1/8" x 1"
- . WASHER - 3/4”piain

L T T T T T S,

.......................

PIN - cotter.3/16" x'1-3/4" . . . ¢ : -

NUT - 1/2 NC hex.

SPRING - SSist .\ o0 vt L B

 LOCKWASHER - 1/2". . ... .. 0 D S 1

WASHER -'1/2" plain'x.1-3/8" 0.0 :

SLEEVE .......

BOLT - 1/2" x-3-1/2"" _

L e

F T F e v e e e e .

LEVER-Tift ... ..., AP e P |

" SPRING -clutch". . . .
©UBOLT - /27 11/40 NChex. L e Ll
. LOCKWASHER - 1/2"™
. WASHER = 1/2"" plain

i

May 1973
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-
-

S
R
%

.
¥
!

-

. C
c

13-

195.
192 ¢
129-.

1

2

3.

4 195
5

6

7

PART NO.

18315

¢ . 10821
195
132-

534
310

19121

441
18770

545

534

"PIN - clevis 1/2 x 7/8"
- WASHER - 1/2" plain , I '
PIN - cotter 1/8" x'1"

CASE MODEL J-72 ROTARY TILLER

©LINK LIET
DESCRIPTION

LINK-lift ...t ...

I T T T TP T T T S e e R

HITCH - tiller K

BOLT- 1/2" x 21/4” NChex. ......... S ST A
" SLEEVE - pivot .

WASHER -3/4"\plain .. ... ... ...... P
WASHER - 1/2plain . ... . . .0 i
LOCKWASHER - 1/2” '

AR R RN R —

2
o _ ‘ ‘..)_. ¥
‘/-~ T ) ~ .%- N r o ¢ H
N s " i
" ‘ ' .
. s e -
. £ . 1 T Ee—e
‘e . 1 : -
. 1 M I .
R ! T : "
- . L} :_q.‘;:\ 1 It A N
LY M o . 3 = ploled
e R .S SOV
nNe) T AETL e :
&\ e T T N .
C s s -
- - Y 27 vl Y
. R W N g - o
AP, D PO T R P A
. e T // . I‘ [ ﬁ
& ‘ £
Ry : - 1 . ) . : .
NG TN
‘ e - '
o - ) ‘ : :;:
L
- Printed in U.S.A. , May 1973
s E " 1




8 CASE MODEL 4-72 ROTARY TILLER . ° : .9
T e : o DRlVE SHAFT GEAR BOX PULLEY AND IDLER

& ?Ef“ o o REF. * - PART NO. T DESCRIPTION REQ'D

| |\C' %L\ o . . { . T <G 14419 BEARING - 3/4” bore (includes. Iocklng collar and setscrew] ............. 2
‘&\_\;(5?(\ o . 2 € 185140  FLANGETTE . ... .u.ul ittt ieae e eeannnes 4
A SR |'-_.. : 3 111- 243 BOLT - 5/16" x 1" round heat square neck NC. o i e 4
|r 'i:«ii-.-, : @ 4 192 20 "LOCKWASHER -5/16” /.. .................. e e U |
bR ) 129- 102 " NUT-5/16"NChex. ,........... S AP 4

VT n , B . C - 19147 . SHAFT - tillerdrive « .o oo vve ot iiisaee e e 1]

e .7 € 19148 - PULLEY -rightendofshaft ...... ... .. .. co.o i, 1.
| 8 . C 19181 - PULLEY -leftendofshaft ...0 ... ... . onuei o inenn 1
~ :‘ 9. 126- 16 KEY - WoodrUff NO. O« o e e e e ettt e e e e 2
. o 10 178- 858 SETSCREW - 5/16™ X 3/8" cupped POINt . - . & o' vt e e e s e s ieenne s 4
I 11 € 22291 IBLERARM ... ..o viuni il i e 1
| 12 ¢ 18986  PULLEY -idler ........ e e e -1
(DN Ty 13 C 16573 SPACER .ottt e e U R

R R 14 - tg2- 2 LOCKWASHER - 3/8" ..\ ... .. S e 1
e R N 1B 113 213 BOLT - 3/8" x2-1/4" NC hex .................................. 1

o IR N 16 129. - 103, NUT-3/B"NCHeX. . ..lu.ieiioiu it il 1,

R PRl 17 C 15545 BRACKET - spring attaching . . ... ... .......... ... e 1
. e Pl I 18 ° . C. 16885 .  SPRING-idler. .. ..ot e 1
-7 s - P 19 C 16714 . BEARING - sleéve....,....‘................-......:..._ ........ S |

-F_j,/' {".\ * i"}‘)" 20 C’. 19160  PULLEY. gearbox MPUL - o e e e e S 1.
a o i 21 .0 178 858 - SETSCREW 5/16" NC x 3/8" knurled cuppaint L. .- 2
- o .22 F195 B33 0 WASHER - 1/27Vflat. .. ... Lo 1
el 7 23 S132- 310, PIN-cotter 1/B” %17 ... ... L e 1

; “L .24 61 612  SCREW -socket head cap. 3/8” NC x e 4.
T i 25 C 12523 _J_.SLPROCKE.T - drive No. 50. 11 rooth (wisetscrew) .. ... .5 .. . oLl D, 1
. W
.
’ ) Printedin US.A. o ‘ T Mefeh 1976




e

GEAR BOX
REF. ' PART NO, DESCRIPTION L . " . REQD.
R C° 19128 GEAR BOX ASSEMBLY --matched . ... . .. e e i1 -
2 . Cc 19128 . GEARBOX -tiller.................. T 1
3 C. 19130 L COVER-gearbox .. . .. o 1
4 .C 19131 GASKET -gearbox .. ... ......... PR T 1
5 c 19132 " BEARINGS - needle, closedend . . . .. .. L e i e 1
6 A 30588 . BEARING - needle, openend. ... ... ..... e D
7 A B6340 . : SEAL-oail ..... e e e e e 1
. '8 C- 14107 . BEARING -needle, closedend . . .. .. ... ... .. . il 1
+9.-  C 14090 - BEARING - needle, openend. ... ... [ e PR SRS
10, ¢ 19134 . SEAL-Gil ....... e e e B A 1
11 A 30589 . PIN-dowel 1/4” x 1" . ....... PR e e 2 .
12 113 208 BOLT-3/8"x 1-1/4" NChex. .. ..ueoelvmun ... heiiw. B .
13 1922 21 LOCKWASHER -3/8" . /1. .. ...........0 0 L. PN s -
NSS SHAFT ASS'LY - input {order items 14; 15,and 16) .. .. ... ......... 1 - ‘
14 C 19136 SHAFT -input, ..... ./ . oo o0 ... “ees P 1
Sa—1 C - 19137 - GEAR.-spur, 18teeth . ."7\. .. .. .. [ e 1
A€ 126 . 18 " KEY - woodruff No. & ... .. . e e e L2
: " NSS - SHAFT ASS'LY - output (order items 17,.18, 18, and 20) 1
17 - 'C 19139 LSHAFT -output..’., ..., 0. ... SN e 1
18 . £ 19140 GEAR -spur, 32 teeth « .+ .. .. ... ... e A
.19 126 7 T OKEY--woodruff No. 91, .. oL e
20 1260 124 KEY - woodruff No. 16. . ... ... ... F . 1
21 C 19142 TBEARING “thrUSt . . 0o oven e u o 1
22 C 19141 BEARING-thrust . .. ... .o, 1
23" C 19133 PILOT - gear boxX . . o v ve o e e e e 1,
2. C 19148 BRACKET -beltguard . .. .0 . oo 1

Printed in USA .

CASE MODEL J.72 ROTARY TILLER. © - IR 1}
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12 - o ! : k L o S " t o 4 ‘ CASE MODEL J-72 ROTARY TILLER . .. 13
SR ) L o o o . P ' ) ' - ‘SHIELD AND CHAIN CASE
REF. PARTNO. =~ . DESCRIPTION . - o . REQD.
1 C 14668 SHAFT - tiller tine (includes sprc\cket) L o
2 C 14100-  HOUSING-righthand ,, . ......0 0 ccuiueen.., e PP e 1
3 . C 1410 HOUSING - lefthand ., .. ........... e e e O
4.  .C 12515 GASKET -housing’ ... ....... S S e P
5 T . CHAIN -roller, 56 links No. 50 roller - USE: o '
B 12474 CHAIN -50 links No. 50 roller chain
B ' 12477 . "CHAIN - 6 links, No. B0 rolter chain
i B 12605 " LINK - connecting, No. 50 roller chain -
B 12506 - LINK - offset, No. 50 rolfer chain o
"B 12507 ' ~ LINK - rolier, No. 50 roller chain )
‘ . "B 12808 LOCK SPRING-CLIPS - (pkg of 25} for No. 50 roIIer cham , g
5 " 6. C 10406, BEAHING tiller shaft .., i e e e e e . 2
: 7 0BBE CB . COLLAR- wisetscrew ... ...... p
8 cC - 14107 BEARING - needie (presses into C 14100) ______ i e e R I
| 9 . ..C" 14070  BEARING - needle {presses into C 14101). e HOE E R T
10, A . 70128 . GASKET-gearbox ........... T L1
‘ : ; 11 221- 43 PLUG - grease, 3/8" NPT, , . ......ovuuuus RN S e R
12 113 219 . BOLT - 3/8" x 2" NC hex. (fastens housmg halves).... , w..... e B
13 C 11451 ANGLE - mounting . .......... e e .. A
| 14 13- - 440 BOLT - 1/2"x 4-1/4"NChex. ...... e e e e e ae e ;2
| 15 192- 23 LOCKWASHER - 1/2" .. ... .. e e e s 2
16 128. 105" - -NUT-1/2"NChex. ,..:........ e e e L. 2
17 C 14917 <smEL‘D-t;uer...:....,........-............'..... ................ 1
18 111- 517 ° BOLT-1/2" x 1" round headsquareneck S s
18 192 7230 LOCKWASHER - 1727 | ittt e iienn it 4
» o 20; 129- 105 . "NUT- /2" NC hex. et e [P e el &
21 C _.14672  'DRAG: tlller.shleld......,'.~...'..ﬁ..;.‘....' ............ . e ]
22 070195 . 824 WASHER-3/BDIAIN . L L.t tvi s e e T i 2
23 L1320 320 PIN -cotter, 3/32”):3/4”‘ ................................ et 2 ]
24 1327 47, - PIN-cotter...,....... e et e e e 3
25 C 21660 PIN - clevis, 7/15" ?<2" o P
.26 T 12528 TINE retarding . oo .o vvnn e A VPP P B
27 13- 208 - BOLT-3/8" x.1-1/4" NC X, e e i 2.
.28 192 N LOCKWASHEH 38 L SN e P
29 128103 | NUT-3/8" NCReX, L Lottt eeemeee s eaneineeanan o 2
B A 70404  DECAL - *‘Caution Spinning Blade R R, 1
323- 1571~ DECAL-"CASE” ... ........ O AL 1
’ . L]
.
e ' Ce T T I ' : Printed in U.S.A. - o S , : March 1976
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wooo L ' T R S - CASE'MODEL J72 ROTARY TILLER = ° _ S

ROTARY TILLER TINE ASSEMBLY | ; R

~ REF. . PARTNO. .~ . DESCRIPTION - o REQ'D
T C 14874 HUB" left outside .. . . . i PUTI P U )
113 208 BOLT-3/8" x 1-1/2"NChexZP .. .. ....... s .. 18
C 14869 HUB - right inside ....... fe o m e s e T 1
C 14667 = HUB-rightoutdids. ... .......... N S 1
. € 13833 TINE-Fght ..ot oe s iaea e eeannns e e B
. C 1383 . TINE-ieft..... e e U PR 11
129 103 NUT-3/8°NChex ZP .. 0. olt i eaiae i, s e .. 18
192 ' LOCKWASHER -3/8"ZP'........... e T e 18 ¢

<

BN DU B W =

v

T e i e — s
v

"May 1973°
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" 16

A

.REF..

—
—_

12.
13"

13
.14

15
16.

17
18
19
20

21
.22

23
24,

.25

-—t './ T
DL ~NOO s W

v C

c
c
195

. 192
J13-

120

17

'CASE'MODEL J72 ROTARY TILLER | . T 7
' IDLERS,BELTSANDGUARDS . . . .

PART NO. - i DESGRIPTION . L " .. REQD

184 KEEPER-belt ... ...0.'.. SO e S

15672 PULLEY{;:dIerflat.‘..',.<...."...‘..:...'...‘...‘: ........... T I

- 104 WASHER-3/8"plain ......v.ueeunn. s e .2

195. .

o
=11 3.
-

13-

©178

Cc

126-

21 LOCKWASHER - 1/2 ., .\ eriee et it e n s el 2
208 . BOLT- 3/8"x11/“NChex P e 1
103 - NUT-3/8"NChex ........ e et -1
103 WASHER -3/B"plain . o.vneve e arive s S 4

119527 . * BRACKET -idler pulley, . ... ..o...... el VU S

07 . BOLT-3/8" x 1" NC hex. {replacestransaxfe bolts). . ...... i .. 2

"17213 . PULLEY - idler, V 1

219 BOLT-3/8"x2 " NChex. +.50.......... PR NP S

. 868 SETSCREW - 5/16" NC x3/8" knurled cup pomt e e .. b .. 2

18968 . PULLEY - tractor jackshaft {use W|th tractor prior to S/N 9686461)

- ncluded with tiller . . ... .. e e e e . 1.

‘ . after} requires 138-2040 rollpin ... . .. .. ... f e e
16 KEY - woodruff No.Q . ..o vuvuneeen.. e e 1

C'. 23336 ' PULLEY -tractor jackshaft {use with tractor S/N 9686461 and " o /

T’y 19161 - . BELT -tiller chutehing ... .or. i lveule ool S L
19618 ° GUARD-belt............. .0 ...... R R Lo
195.

o

192-
13-
C

113
¢

113

129-

19162
" 19164

1525:
=103 . BOLT-B/T67 % 17t . i e P 1

Printed-in U.5.A,

WASHER - 5/16" plain . cu o0l .. e R L4
LOCKWASHER - 516" ... ... ... e e 6
CBOLT-5/168" x 1/2" NChex.¥ . .o in i inann . e 3
BELT -tillerdrive .....:..:... e s U S
GUARD - belt tiller .. ..... SR e P 1
. BOLT-5/16" x 2" NChex! ..\ ovvvvnn. .. P -

KEEPER - wire (goes inside tractor helt guard) e e e SR A

101 /

j02 - NUT-5/16"NChex. ....... e BT, A |

o . o . . ~ Lo March 1976




L S T " NUMERICAL INDEX
"PART © - - PAGE .REF.~-  .PART. .° ~ *PAGE REF.  PART . - .PAGE REF.
NO. . .- © NO. T NO, - NO. "7 _NO. - NO. . NO " .+ NO. - NO.

1

19162 . 9 1 Tho192- .. 21 9 14
19160 - . g 20 . -} 192-. 217, 1. 13
19161 17 15 . 192- 21 - . 13 28
©19162 - 17 20 - 192 21 . 15 8
19164 % ol 192 21, 17 . 4
19382 - - . 17 Co192- 23 .5 12
19385 16 | 192 - 23 - TR 5 |
...19388 -3 192- < 7 6
19389 4 192- 23 ... 13 .18
19393 oo o192 . -23 13 . 19
18501 | 10 :185- - 103 17 7
9827, 8 - 196 9 17 3,
.. 19530 18 ©196.- . 106 ¢+ .. 6 S B
196127 . 14, | -.195- 106 © 5 13
-'19618 - - 16 195 521 17 17
21660 - 75 195- 524 13" . 22
22291 SEL 7185 ., 533
23336 “17 .. 13 195- 533
885:CB" . 13. . 7 . - 196 "534
8 : 195 534
HARDWARE CODE NUMBERS 195.. . 545
81" 612 - 9 .. 24 - - 195- . b4b
. 117- " -243 . - 9 .. '3 195 549
4o 11 517 13, 18 221: 43
113 - 101 7. .19 . 321 157
S 1130 0 1o 17 22 .
C113 103 20 7 . 24 v r
113- . -'207 17 9 -
113- © - 208 0 N 12
©113- - 208 ¢ 13 27
- 113 + 208 15 2
13- - 208\ 17 © 5 . T
R & & 213 .9 15 R -
o 113 . 219 2 112
17 .113- . 219 17 11
9. 1135 - 417 5 20
2 S113-. .'440 .13, 14 . \ .
13° 113 - . a1 7 2
.19 “113- 447 - - 5. 15 Dt
’ : . 126 15 g 8 - IR
1 Cow 126 0 16 11 . 18
10 1265 - 16 17 14
7 1. 126~ . 17 . 11> 19
3 C426- . 24 11 .20
12 129- - 102 9 8 - . F :
13" 129. 102 17 25
i .. 129- .. 103 . 9 - 18
120 103 13 .29
129- .. 103 . 5 7
129- . . 103 - 17 6
129-. 105 . . B 11
129- . © .108 -7 7
©.129- 108 13 ° 186
129 106 . 13, 20. ‘ o
. 132- . a7 13. 0 24 N SR
19137 11 . 132- . 306
19139 R . S+ 132, 310
. 19140 ¢ 11 . 18 Co132- 30
19141 0 . M 22 7 ©132- 310
19142 - 11 21 . 132- 320
. 19147 . F9. 6 - 178 ° 8568
© 19148 . 11 24 1 = 178 -858.
19149 9 7 " 178 858
19151 9 8 o182 20
19182 . s 2 192 4, . 20

30688 1]
30589 17
56340 11,
70128 - -+ 13
70404. © 13
12474 ., 13
12477 13
12505 ° 13-
12606 13
12507 @ . 13 ..
12508 13
10405 13 "
10821 .7
11451 . 13
12615 o3
12523 g
12528 - 13
13833 - 15
13834 15
14070 a1
14070 K
14100 13
14101, © 13 .
14107 -1
To14107 13 .
14419 .9
14667 | ~- 15 -
. . 14668 - 13 .
14669 W15
' 14872 13
14674 15
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16262 17
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‘ 16671
- 15672
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o
/
N N ( .
- .nz ROTARY TILLER' |
S SIN P39569 AND AFTER.
| FOR 210 C?MPACT TRACTORS =
- T PartsCata!og No. 1309~ = " .
) o - o prift Shop' 2500 §-75 R e
Py ‘ﬁ‘
. ;,
’F
- ]
| Ea :
. ] ' ' 4 .
MODEL DESIGNATION TRACTOR APPLICATION = '~
B . 210 - - "
J72 Rotary-Tiller - X 2

ALPHABETICAL INDEX

-7 PAGE

Bearing; ’Tiller Case e
Belts...................... 17
) co 13

’

Frame, Hitch .........".. e )
‘ 11

- GearBox ........
- 'Guards .. ..., R ¥/
: ; P

" Housing, Tiller........ P e
§

Lever, Clutch, . ... w e
L . 5

Lever, Lift .......... .:..... ,

Pulleysand Idlers ............ 9.

Shaft, Tine :................ 13
.| " 13 ¥

Shield, Tine . ..... e ‘
Sprockets, Tiller Housing ..... 13
15

: Tmas Tiller e, S

'N.O"I'E; See grid A2 for -
F70 H70, JTO‘ Tillers‘ .

NOTE See grld c2 for -

J72 TIHEI‘ prior to P.LN. P30509

'_INOTE: See grld G2 for- .’

+J74 Tiller




PR e o C I _ CASE MODEL J-72 ROTARY TILLER"

e . ...~ . FRAME AND LEVERS

3 * ' .- . = . N - -

=
-
m

DESCRIPTION
C FRAME - tiller hitch
C LEVER -idlerarm . . .. . e e e e e e
C 22203 *. - BUSHING - bearing . . . : - -
¢

- 19389 BUSHING - bearing /... ... .. S -
195.. 549  WASHER-7/8" plain '
"1, " PIN-- cotter . ER ,
7132 336.  PIN-cotter 1/8”x 1%" ........... e S
195- 645 WASHER -.3/4" plain .. ..... ... .: PO P e
132- 306 PIN - cotter 3/18” x 1-3/4" ..o .. .a. ... ... ... .. e R
C 19501 - SPRING-assist ........................... et
NUT-1/2"NChex, . ........ -...... .
12, ..192. 23 ° LOCKWASHER - 1/2" T ‘
13 7 195- 1106 - WASHER - 1/2" plainx 1-3/8" 0.D. ............... PR
14 C (18612 7 SLEEVE .. ... la i DD e
15, 113- - 447 . BOLT - 1/2"x 3127 .. i vt e
C 18 C 19385 LEVER -lift .. ............. [ R
17 C 18382 ROD -tillercatch  ..:........... [ PSP S
18 C  19530°  SPRING-tillercatch " <.......... ..~ ... e 2 N
19"~ C 15871 . SPRING-clutch . ............. e e PP
" 20 - 113 417 . BOLT-1/27x 1-1/4YNChex, .........
21 192- 23 LOCKWASHER - 1/2 . ........ .. e e
Y. 195- + 533  WASHER-1/2"plain . ..... ... ....... .. :

zl

-~
- - v .
DWW bW -

=

(%)

[

1

W

—

=1

—
—
—
[N}
<0
-
Low ]
om

P

din USA - [ s ' © Marchi 1975 -




-
- ‘ - ) L. ‘ .
'4, . . . Al . . ' .
. -~
W' .
.

1
2
-3
4

WO U R R -

in US.A.

CYE .. ... . - . REF. PARTNO.~

c 18315.
C 10821 -~

195- 534

1320 3o

c 19121
113 441. -

C - 18770
195- 545

195.  534.
192, . 23
1290 105

' FIN - cotter /8" x 17

WASHER - 1/2" plain

CASE MODEL J-72 ROTARY TILLER

=3

°  LINK LIFT
‘§

LINK - lift el

..................... T A I L A

PIN - clevis 1/2° x 7/8"., ... ... ...

WASHER - 1/2° plain - . .....0..weo .ot

¢

HITCH -tiller ... oo e e e e
BOLT - 1/2" x-2-1/4" NChex. -. ... ... ... B
SLEEVE “RIVOT .o oottt i i i e e e

WASHER - 3/4"” plain -. .. .. .. [, -

LOCKWASHER - 1/2°"-,
NUT - 1/2” NC hex. '

.......................................

v

DESCRIPTION . Reab.

March 1975.
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h . 0 . .
8 e CASE MODEL 172 ROTARY TILLER - o .9
 DRIVE SHAFT, GEAR BOX.PULLEY AND IDLER
REF. . PART NO. ) DESCRIPTION - . " .. REQD.
1 C 21681 ~ BEARING - 3/4"bore-----.----‘-'---'-----------, ------ S 2
.2 C 18514 - FLANGETTE............ S e e ... 4
3 111- 243 - BOLT - 5!16" x 1" round head square neck NC ..., R 4
4 ‘192- 20 ¢ LOCKWASHER -6/16" *. . .... . ... ... P e, L. 4
) 5 120- 102 NUT-5/16" NChex . .... . i 4
- . 6 C. 19147  SHAFT - tillerdrive . . ... .... T S SR T
. . 7 C 19148 PULLEY -right end of shaft . .. .. e [PEPORE .. 1
o o 8 © C - 19157 'PULLEY - feftend of shaft ... ...« : ... ... e 1
o T 9 126- 16 KEY -woodruff No. 8 . ... ... ..... ... e e .. 2
‘ : . 10 . 178- - 858 'SETSCREW-5/16" x 3/8" cupped pmnt e e cee A
e 1 c" 2229 IDLERARM . .............. AT e e feee e 1
. HEN 2 'C 18966 PULLEY -idler ,. .. ....... R e e 1
o.Teso .. = 13- 'C 18573 SPACER ............-. S S 1
o 14 192- 21, T LOCKWASHER - 3/8" /... .. e e e 1
: 15 113-. . 213 BOLT - 3/8” x 2-1/4" NC hex PP i
o 16 128-  103-  NUT-3/8"NChex ...... ... e PP S
o o w17 195  1p4 WASHER -3/8" ... .. ... e Lo
S 18 C . 16885 “SPRING-idler ... ......i.....cooeon e .. Lo
- . 19 G 16714  BEARING -sleeve ....... e e T e T
, . ' 20 G 19160  .PULLEY -gearbox inpit™ . . ....,......... P S
Co o A 178- '8BR . SETSCREW - 5/16" NC x 3/8" knurled cup polnt ........ T
C : .22 195 533 . TWASHER-H2Uft’ L.l e PP
' IR T 23 132 310 PIN-gcotter /8" x 1" ..... e e e 1
(e« S5 247 .15 612 - - SCREW - sockét head cap. /8" NC X 3/4" .. LS 4
T A 28 C 12523  SPROCKET -‘drive No. 50, 11 tooth{w/setscrew) & . . .0 ... [l oo, 1
o . o 26 | C 21795 . COLLAR - locking {includes setscrew) . . . ... .. . S A 2
1'in US.A. - - A : ... March 1975
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OTARY TILLER - . . - I E )

| CASE MODEL 472 R

GEAR BOX
TPARTNO. © 'DESCRIPTION o ' : " REQD.

19128 .GEAR BOX ASSEMBLY. - matched
19128 . GEARBOX-tiller | ... ... .. ... ... ..
19130 COVER -gearbox . ... ... ... S S L . ST
19131 " GASKET - gear box SR = Y e
19132. . BEARIN{S - needle, closed end ' ‘ X -

' '30688 "~ BEARING - needie, open end
56340 . SEAL-oil __. .. Y

214107 .- BEARING - needle, closed end -
14070 . ° BEARING - needle, open end
19134 SEAL - oil o '

30589 . - PIN-dowel /4% 17 L1l L

sl
m .
m

_.
OWoW~NOodbs W —
POOOBRBTOOOOO0

1

1
1
1
1
1
1
1
_ 2
208 BOLT-3/8 x 1-1/4“ NChex. ..... ..... S .5
21 . LOCKWASHER -3/8" . ... ... ... ... .. ... o, U X
NSS SHAFT ASS'LY -input {order items 14, 15,and 16} . . .........0. ... ... 1
L 1
1
1
1
1
1
1
1
1
1
1
1
1

—_ e
Juorap—
[ (o
N
-

4

14 . C 19136 - SHAFT -iaput ..,............. e e e
15 c. 19137 GEAR -spur, 18teeth .. ...... S e
16 1286- 186, - KEY-woodruff No. 9 ... ., R e
NSS. - _SHAFT ASS'LY - output {order items 17,-18, and 19} ... .. ... L e
17 C 19139 .,  SHAFT-output .. ........ e e e e L
18 - C " 19140 - - GEAR-spur,32teeth ........ e
- 18 1260 7 KEY -woodruff No. 91 "L ... ... ... ...... R .
T200 126 . 124 KEY -woodruffNo. 16 ... ............. . ..... P
21, . C 19142 - BEARING-thrust. .. ....uviunon.n. ... e S
. 22. C. 19141  BEARING - thrust ...... .
23 C 19133 PILOT -gearbox .. ... U Tl S
24- . C 19148 .~ ‘BRACKET -beltguard ............ PR e SEARELRUENE
25 | 126- 16 " KEY -woodruffNo. @ ... ... ... L., e L e

tinUsA, - ST T March 1975,




12. i CASE MODEL J-72 ROTARY .TILLER - . : . L. 13
'SHIELD AND- CHAIN .CASE
REF. PART NO.’ o DESCRIPTION ST - ~ REQD., <
. C 14668 |SHAFT - tiller tine (includes sprocket) . . ... . r. ... S 1
. C" 14100° ° HOUSING -right har . . .. ....... B e e 1
3...C 14701 - HOUSING-lefthand ...:............ e PR U I
4- C 12515, GASKET -housing .« vo v v cmom e e e s e e e S, O
5 C ' CHAm-roner 56 tinks, No. 50 rotler - USE: ' '
‘ B-. .12474 * CHAIN - 50 links No. 50 roller chain hncludes connecting link}
B 12477 ~ CHAIN- 6 Imks No. 5{) roller chain (includes connecting link)
. B - 12605 0 7 LINK - connecting, No. 50 rolle? chain i o - .
B C 10405, " BEARING - tullershaft ................... e e e e 2
7 0 885CB - - COLLAR - w/setscrew-..,..... P e e . 2
8 - € 14lg7 BEARING - needle {presses into. C 141000 ... ... I e P
‘9 C - 14070 - BEARING - néedle {presses |ntoC 14101} e e ol
100 - A 70128 " GASKET -gearbox ........... PR, R AP AP |
om 221. 43 PLUG - grease, 3/8" NPT" ... ... v onn.s R L
2. T M3 219 BOLT-3/8"x 2" NC hex. [fastens housmg halves) = . .. . B A
13 .C 11451 ANGLE -mounting ... ........... B e e e e e e I 4
T 113- © .. 440 BOLT- 1/2" x 411/4" NC hex. "~ . .......: R S $ 2
15 192 23 CLOCKWASHER - 1/2" V... . e 2
16 - 129-. 105 NUT - 1/2"NChex ... ... ...... SLlL Ll i P 2
17  C. 14917 . SHIELD -tiller. = .- . o« oo oo e e e
18~ t11: 517 BOLT - 1/2" x 1" round head square neck e e P s 4
.19 192 23 LOCKWASHMER-1/2" . ......0....... e S
20 129- 105  -NUT-1/2"NChex. . . ........... I e e G . 4
21 C . 14872 DRAG - tiflershield . -7 .. ... .. ..... e S I é
"22 . 195 524 WASHER - 3/8” plain .. ... .. T R o 2
23 13- " 308 FIN. cotter, 3/32"x3/4“ v i L. Ce G 2
24 ;ié .47, PIN - cOtter oo vvvw. TR I -‘-. ..... AR e e e e e 3
25, GF 21660 PIN - clevis, 7/168 X 27 oo e e 3
26  C{ 12528  TINE - retarding e R A
27 .. 113 208 'BOLT - 3/8” x 1-1/4" NC hex. .. ... P Ca. 2 N
28 192- 21 ¢ LOCKWASHER —3/8" ... ..... I TP L2
29 129- 103 NUT - 3/8" NC heX. o o e e i e e e e e . Lo, 2
30 B . 12508° . LOCKSPRING CLIPS {pka. of 25) for No, 50 roller chain S o
. A . 70404 DECAL - Cautlon Spinning Blade b R RN TEN
.321- 1571 DECAL CASE R e R ;] "
B . s
. . - ‘
kar\\:w ,-'l.m" N : - 3
AN - RN i N d - Coe . e : . . .
R P -.")4“\?"’,'**;‘;’“\\ C o ‘ T o ' _ , - .
- _,r‘\‘ I"‘ .*;{/, ,-;,\)‘/3'4\\/’}&‘ ANy ) ’ : . ' ' o . . ’ ' .' R o . :
S \ S N SN . R L - oo b e < - ,
. t'ﬁ\\“ N ‘\\-‘ : : . . T ' ' -
NN ~ gl
AV b [/
'\\ ey
~ Y - :
. L h N
. Y
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14 o L

. REF.
.
2 -
3
.. 4
.6
7
. 8
. Qe /
o .
‘QI " ’ -
G-F__ )
v din US.A,

e
120
192 N

PARTNO.’

C ' 14874

13- 208

- C. - 14669
C 14667

C 13833

103

“
£
-
.

13834 |

|-'L .
. % CASE MODEL J-72 ROTARY TILLER = .~

'
L

ROTARY TILLER TINE ASSEMBLY.

. DESCRIPTON |

HUB:- left outside .. . ......... .. o e X

BOLT -3/8" x 1-1/2" NC hex. ZP
HUB - right inside - :

..............................................

HUB - right outside .. ......... ... ... ..ot av . o, '

TINE - right
TINE -18FE o v e e e e e e e e T
NUT - 3/8” NC hey, ZP

' LOCKWASHER -3/8"2ZP © ......... A S AR -

.15

e

_ March 1975




‘2 P
- < ‘e -
. ¥ \
| ’ -
3 e - -
N o . [N
-
“
! -
. b
o
’
T
|
A
1
-
N
L
4
]
*
B ﬁ- LY
L s’
- ~
- -
] .

oL B -

.Acg"

i0
11

14.
18

16 -
17 .

ted in US.A.

REF.

~J

12.- .
‘]3"

'VB‘
c
195.

192. -

113-
138-
c -

C are

C

C

©185-

192-.

i3
€
"

126-

178-
Co

_PARTNO.’

1135
* 15672
C104
21 -

233.

2040
18968

23336

=

19161 -
‘22289 -
YA I

. 20
101

419162

19164
16
..858

- 23878

. CASE MODEL J.72 ROTARY TILLER =~ . S
IDLERS, BELTS AND GUARDS ¥
&
' DESCRIPTION - . s ReaD.

SPACER ...tigrie o eeounannan. e P R
_PULLEY -idlerFat ... ... [ e S
WASHER *3/8" plain .. ... T O 2-
LOCKWASHER - 3/8” /... 0 ... ..... PR ER e 1
BOLT -3/8" x 1-3/4" NCheX. s . .o vvuesiuineean s PUTR Lo
PIN - roll 1/4" x 1:1/2” {use with €23336 pulley) .. .. .............. 1

PULLEY - tractor jackshaft {included with tiller prior 10 5/N P30701

and used on tractor’ prior 1o S/N 9685461) ....... PR "1
PULLEY -tractor-jackshaft {included with titler S/N P30701 and

aftér, used on tractor S/N. 968'8481 and after) reqmres v

138-2040 roll pin . ... . L T 1
BELT tlllerclutchlng PR e ,:.,' i
GUARD - beit....»..\.,..'..z.:i .......... .. el
"WASHER-5/16"plain. . .. .. .. e setale. 48
LOCKWASHER - 6/16” 7. ...... P DN AP ... B
BOLT -5/16" x 1/2" NC hex e e e e 5
- BELT-tillerddbe ... ... .. ..., e e e 1
GUARD - bdnn“m....tJ.._l..:..., ..... LT T
" KEY - woodruff (used with C1886871 pulleys) . . ... ... e -1
SETSCREW -'5/16" x 3/8"" {used with C18968 puiley] B
_ KEEPER - belt-{mounts on tractor) ... . . e S "1
) ' T . - " . .
. » ) - = .
‘ -—
. 7 e
) z LY .
i A
E
< Ll s -

A

o o . March 1976




!

NUMERICAL INDEX

3

18
PART PAGE  REE. PART. "PAGE REF.. _PART  PAGE - RE
NO. NO.  'NO. - NO. NO. - NO. NO. ‘NO. NO
A 30588 1 6 . c . 19501 5 10 192- 21 15 8
A 30589 -1 11 . C . 19830° 5 18 192- 21 17 . 4
A 56340 1. 7 o 119612 5 14 192-¢/ .. 23 5 12
A 70128 13 10 C . 21660 .13 25 1920 23 5 21
A 70404 13 - e 21681 9 1 192- 23 7 6
B 12474 13 € 21795 9 26 192 23 13 18
B 12477 13 c 22280 5 1 192-- 23 3. .19
B 12505 13 C 22285 -5 2. 195 104 . 9 17
B 12508 13 30 .C 22289 17 9 . 195- - 104 17 3
c 10405 - - 13 6 .C 2229 9 1 © 185- 106 5 13
C 10821- 7 . 2 C 22293 5 3 . 195- 521 17 10
(of 11451 13 137 “C.. 23336 17 7 195- ' 524 13 22
C. 12515 13 4 C. 23878 1717 195- 533 5. 22
.C - 12823 9 25 0 885-CB 13 7 195- 533 - -9 22
c 12528 13 26 +'VB" 1135 17 i 195- 534 -7 3
C . 13833 . 15 5 185.  © 534 7 5
c 13834 15 6 195- 545 . 5 8
g ﬁg;g :; g HARDWARE CODE NUMBERS 132 223, é _ g
. C - 14100 13 2. ] K N . 221- 43. 131
c . 14101 13 3 . B1- . . 612 9* 24 ©321- 1571 13 =
" C 14107 ° 11 g EREE 243 9 - 3 - "
. C © 14107 13 g8 M11-.- 517 13 18
C T 14667 . 15 4 113 101 17 12
. C 14668 13 1 113- - 208 m .12
C - 14668 - 15 3 113+ 208 13 27"
< 14672 - 13, 21, 113- .208 15 2 L
C 14674 15 17 113- 213 9 15 . i l
. C 14917 13 17. 13- 219 13 12 -
C. 15514 9 .2 13- 233 17 -5 ¢
S C L 18671 5 . 19 13- 417 5.7 20 i
C 15672 17 2 13- 440. 13. .14
C ' 16573 9. - 13 13- 441 o2
C 16714 9 19° 13- . 447 5 15
c 16885 ‘9. 18 . 120- 102 9 5
C 18315 £7 1 126+ 18 9 9 ’
C 18770 7- 3 126- 16 1 16,
C-  18966° 9 12 .o128- 0 1611 25 e
C 18968 17 L7 -t 126- ¢ 18 17 '15
e 19121 7 A 126- _ . 17 S B [+
L ¢ 19128, i} 1 126- 124 1 .20 .,
o] 19128 11 2’ A129- 103 .9 16 -
C 19130 11, 3 ©1290 - 103 13 .29
C 19131 - 1] .4 120- 103 15 7 . )
C 19132 11 5 129- - 105 . .5 1"
C 1913 11 23 1297 105 7" 7 . e
c 1813; 11 10 129- ' 105 13 . 16 :
c . 191 o 14 129- 108 - .13 _Z0..
C 1913 11 15 132- 47 13 . 24
c 19139 11 17 " 132- - 308 5 ] :
19140 11 18 TTR332- - 308 13 .23 .
c 19141 1 22 - '132- 310 5 6
e 19142 m o2t 132- 310 7 "4
C. 19147 . 79 6. 132- - 310, 9 " 23 ‘
c - 19148 - - 11 24 132- 336 5 - 7 . , _
c 19149 9 AT 138- 2040 17 6}, B
C 19151 g .g = . 178, 858 9 10 R
C 19160 9 20 178 858 .9 21 :
C - 19161 17 8 178~ - | 858" - 17 16 .
.C 19162 17 13 192 20° 9 4. ™
C 19164, 17 14 192- . 20, 17. 11 '
(e 19382 - . 7 5. 17 192- 21 9 14 .
C °~ 19385 '8 16 1922 .« 2N 1 13,
T C 19389 5 4" 192- 21 13 28
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L e . HT32,175

c . : : . ) - . HT41,J74.K74,L74 .

Parts Catalog 8-1641

- . q,
- . e , ) RS ‘ NOTE: Thiscataib_é ‘r‘eplac'e.s‘ C o
N .t - o catalog 8-1640. -
~ . 8-91-RP-500-060
. -, ._.7‘; )
R _ HT 32 HYDRAULIC TILLER

’ O h@<
ROTARY TILLER * TRACTOR .

Ty ' o - .-

HT32, L75 . 220* 222*,-3010, 3012

, TRACTOR APPLICATION CHART-~ - =~ =~

]

' 224, 444, 446, 448,
. 3014, 3016,3018, 3020, .
.+ .4014, 4016, 4018, 4020, ° o
- 644, 646,648,6018 -

HT41, J74, K74, L74 ¢

-

* Requiré_é Hydraulic Lift

L » -
| p——
~
4
»
)
£ w "
. v
- i’
.
! N :
” )
’ c -
. . L.
u. cs 2 *
.y . - R
. '\\ B .
s I -
- 2 &
.
* - B
0‘ ®
-

o . ROTARY TILLER

-3 . -

ALPHABET:E%LINDE)(

7 .
PAGEs
Bearings........... fernaaaae
Chain ........... ... .......

Couplers ...... ... e
Decals ......................

- Frame...........couevuunn..
Motor. . ........ el e eaea

R~ MO~~~
- i)

Q)

i

“NOTE: See grid A2 for - :
FJO H70, J70 Tiller

s L
- - NOTE: See grid C2 dr - :
. J72 Tiller prior to P.I.N. P30509 '

NOTE See grid E2 for - :
J72 Tiller P.LN. P30509 and after ' -

(
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]

i J74, K74,'L74, L75, HT32 AND HT41 ROTARY TILLER
e . ~ -, « - FRAME {__-
' REF. PART NO. _ ‘DESCRIPTION. " ,
T -C’ 262907 . FRAME - tiller'shield . ... .%o .. oo ... Y e
-2 C 26233 . EXTENSION - tiller shield (J74, K'M LTA HTAYY L L
3. . 111- 132 - BOLT - 5/16" - 18'x 3/4" carnage .............................
4 131- 911 NUT -lock §/18" - 18 . ., . &t oo P
B C: 14568 . PIN - mounting . . . ... e e e P S
6 "¢ ‘26296 ° PLATE - chisel .. ... L e AP R
- 7 C 26317 SPACER -plate ..................... Vel e
8 +11-.208 - BOLT - 5/16"-18 x 2-1/4"" carriage - ... .......... e
9 131- 178 NUT =518 - 1B I0CK . . . ot oo oot et
.10 113-7103 BOLT - 5/16 - 18 X 1" . .. e
11 195- 103 WASHER - /16 . ..o it e S
Lo -—:‘SHAET, TINES AND BEARINGS
g 1 C 26300 ° SHAFT -tine ... ..ooidoor e P
2 C 26305  EXTENSION. - tine shaft u74 |<74 L74 HT41) e
-3 C 26309 . PIN-clevis. .. .8 .. ... 0 oo o e oo e
i 4 132-. 310 PIN - cotter .- ... .. . . oo e e
5 C 13833 TINE-RH. ........ DT e
.6 ° C 13834 TINE-LH' ... ... ... .. S S
7 - 1139208 BOLT - 3/8".-16 x Fa-nas R
8 131 1352 NUT>lock 3/8" flange .. . . ... ... . ... . e
9.+ C. #9019 BEARING AND LOCKING COLLAR .. ... ... .. e L et
10 . c 28842 *° “ COLLAR - locking (|nciudes set screw) ........................ ,
"t 2. 103 NUT =378 o e
12 -C 26348 FLANGETTE.. © . 0o i e e RN
13 . C1171- 371 BOLT - 3/8" - 16 %-1" cénbge Sl S
14 : 1921, 217 LOCK WASHER - 3/8" .. ... .. A -
15 ° C 26343 SHAFT - stub (L75, SS74, HT42) ...... T
18 353- 550 - - PLUG -.1/2* - 13 plastic {L75, S874, HT32) ... ... ... ... . ...
£
. .

) -~ 2 ¥ 1
. . . ¢ . s |
. 7. Ty ® , " .
[ ! w , f. S L] , -
- o } R . , , . . . . . .
. . A / ‘ . o . . . ) v e N .- ’ . v . :
. .' Lo : N ) ' . : . .. N | Printed in _U.S.A. ) S . ] ‘ SR ' . ‘ . Augus@t 1991
[ VS S —
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J74, K74, L74, L75 HT32 AND HT21 ROTARY TILLER - , _7 :
N TILLER DRIVE ?
- . REF.  PARTNO.  DESCRIPTION _ < REQD
" C 28320  HOSE - 1/2'"L.D. x42”(1065mm} e e 2
2 -218- 5281 FITTING - union 7/8" 0" ring x- 1/2” NPT ............. e SR 2
3 218- 5007 SOV RING Ll R e R
: 4 C 26303. - SHAFT - mput ..... PR P e -1
N 5 C 26309 PIN - clevis . o e P, S, |
6 132- 310 PIN - cotter /8" x 1'" ... ............... e e D o1
- 7 C 26321 CHAIN - drive, No. 50, 56 PIitCh . ... 1
g C 26310 SPROCKET - drive (13T) optional (far hard soil) . . . . . . . . e 1
8 € 26312 SPROCKET - drive (15T} standard {for average soil) ..o Li L, .. 1
g 113- 3 BOLT *1."4” 20 % 3147 e 7
= 10 C 26344, . WASHER 5/16° |.B. 1-1/4” O.D, 7 Ga ........................... 1
. 1.1 € 26311, SPACER -sprocket. ... ...... .. ... -1
¥ 12 C- 26314 ° MOUNT - motor .. . .. P 1
. 13 113--410 BOLT - /2" - 13 x 1- 1/2“ hex .. .. 4
RN 14 131-1182  NUT -lock 1/2"" - 13 ... . .. .. .. U L 4.
15 (},C 26315 COVER - chain, lower. ... .. ... ... ... .. . ... . ..., s 1.
N L1686 e 26318 "COVER - chain, upper . . ... ... ... . L e 1
17 195- 518. O WASHER -~ /4" .. ., e, T ; 7
18 :131-1180 - - NUT - lock, 1!4” e P I e e ; 7
19 - C 27903 - MOTOR - hydraullc drive {check thread srze in shaft) ................ T
: .C 286341 - KT - seal hydraul:c motor. . ... ... L, 1
. 20 113- 4 BOLT - 174" - 20 x 17 ... = ...+ .. R i
) 20 113— 103 BOLT 5/1618)(1 L
* on L74 before 5/N AR13850 and on L75 before S/N AS12881 reduce spacer (1 ‘I) Iength
i by .20"" if requwed for sprocket mounting bolt clearance )
. Jt f ’ S o
- ) 7.“ ‘ ; co
) . § ’ ] . ‘ 2 ir
. y ‘. HYDRAULIC “QUICK™ COUPLERS (OPTIONAL) Y
S 1, C - 23939  COUPLER - body, female | .. . ... . ......, fienn s ST 2
: 2 C 28319 COUPLER - nose piece, male -. .. ... - ... et SR SR 2
. .l 3 217-1072 FITTING ~ 1/2"" - 14 NPSF ., ... ... .- e o e e 2
& } : . N ‘ . ’ )
.": . ) e > ‘ L
N s I3 E
4_::, g , l - E R
L e, B h
- ;- Y . -
{ . . s
A _: ¢ o . .- . -
. N %_-_. |. fl % ‘,- . -
Ld < .o
": ,p -t - K £
Brinted.in U.S.A 2 i '

e August 1891~



. SPINNING BLADE
' KEEP CLEAR °
CORTACT CAN INJU_HE

-

REF .-

OB WN o

PART NO.-

321° 6380
321-6379
C 31087
C 26893
C 31989
,C 31328
NSS .
NSS

<]
-
'
©
- 4
o +
a
-~
.
4
]
L

'J74, K74, 174, L75, HT32 AND HT41 ROTARY TILLER . e

IS

-

DECALS

- .

_ BESCRIPTION

DECAL - tread, white
DECAL - llCase!l - &

DECAL - Spinning Blade . . .. . .

DECAL - trade mark thitill] {(474) .

DECAL - “’Ingersoll” :

DECAL - stripe [cut to length) . . .

DECAL - ““Hytill 41”* (not shown)
DECAL = “Mytill 32 (not shown)

r
4 -
-
.
e
r
e
-
1
v
»
-
P .
[}
«u
v
~ -
13
]
Fl
a
4
L3
-
L]
+ >,
t
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